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SAMPLE DESCRIPTION Clients Ref: "Retrofit Collection
Tufted Loop Pile Carpet Tile
Colour: Multi
Approx pile height: 3-5mm

Material Spec:.flcatlon. L :
Nominal composition: 100% solution dyed Nylon - I
- Nominal total pile mass: 407g/m2 15 {23
Nominal backing: Glasbac : - phps Fhobes .
ASTSO 9239.1-2003 Reaction to Fire Tests for Floorings . . . ' .
Part 1 Determination of the Burning Behaviour .. = = :
’ using a Radiant Heat Scurce
Date of sample arrival:  22/06/2009 HIH I LI N 1T '
Date tested: 10/07/2009 ‘ - Ml Nirisl
Results: L% = Ty (Crltleal Heat Flux / Cxltlcal Radmant Fluxl 315T
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Observations: melt:.ng, bl:l.ster‘ing _ ; ST T I T4 13 SEeI4T :

‘Note: Sample was conditioned in' accordance with BSEN 13238—2001 Btlaititit
temperat.ure of 23+/-2degC and Relative Hu:r[:l.dlty of 50{-} 5% -f:'o»rsa. minimum of -

48 hours prior to testing -~ : 1% 1 : - 1154

Each specimen was adhered to a substrate of ‘6mm thi k £ b:r'e rhinfefced

cement board using Roberts 656 adhesive and cla.mpéd prior t'o testing ¢ %343

'I‘he test results relate to the behav1our of the test spec:;mens of a pr.oduct
under the particular cond:.t::.pns of the test, they are not intended to be the
sole criterion for assess:.ng the potenta.al fire hazard of the preduct in hse
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